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Applicant : RELYON PRODUCTS SDN. BHD.
56, Jalan 6/2, Bandar Rinching Seksyen 6,
43500 Semenyih, Selangor, Malaysia

Manufacturer : RELYON PRODUCTS SDN. BHD.
56, Jalan 6/2, Bandar Rinching Seksyen 6,
43500 Semenyih, Selangor, Malaysia

Product : RELYON AQUOCRETE PRIMER P4672 & RELYON RU488C 
POLYURETHANE ENAMEL

Reference Standard / 
Method of Test

: ASTM D4541 - 17 
Standard Test Method for Pull-Off Strength of Coatings Using Portable 
Adhesion Testers

Description of sample / 
Description of Test 
Specimen

: Received one (1) sample of REYLON AQUOCRETE PRIMER P4672 & 
REYLON RU 488C POLYURETHANE ENAMEL for testing which was 
labeled as:
Marking : DRITECH DRI-FLOOR EP1000 & DRI FLOO UV9000
Product Description : Coated with one coat REYLON AQUOCRETE 
PRIMER P4672 at 0.15KG/M2 followed by two coats of REYLON RU 
488C POLYURETHANE ENAMEL at 0.30 KG/m2/coat.

Date Received of 
Complete Application

: 18 July 2018

Job No. : J20181400952
Description of Test 
Results / Overall Test 
Result

: The test results of the submitted test sample are described in next page 
of this test report.

Issued Date : 25 July 2018

Approved Signatories;

...................................................... 
(MUHAMMAD ZUHAIRI BIN BORHAN)

Testing Executive

...................................................... 
(HAHNAS BINTI MAHBUT)

Head 
Chemical & Consumer Section 
Testing Services Department
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Test Results 
 
Product : REYLON AQUOCRETE PRIMER P4672 & REYLON RU 488C 

POLYURETHANE ENAMEL 
Brand : DRITECH DRI-FLOOR EP1000 & DRI FLOOR UV9000 
Product Description : Coated with one coat REYLON AQUOCRETE PRIMER P4672 at 

0.15KG/M2 followed by two coats of REYLON RU 488C 
POLYURETHANE ENAMEL at 0.30 KG/m2/coat. 

   
Test Method : ASTM D4541 – 17: Standard Test Method for Pull-Off Strength of 

Coatings Using Portable Adhesion Testers 
 
Testing Information: 

Surface preparation Done by applicant 

Coating application Done by applicant 

Testing Date 19th July 2018 

Type of Adhesive Used Ep 11 Ht Gray 102 

Type of substrate Cement panel 

Type of Instrument Used Defelsko PosiTest AT-A 20 

Atmospheric condition  24.3 °C, 60 % Relative Humidity 

Results % 

No. of 
Dolly  

Pulled–Off 
Strength, psi 

Remarks 

A A/B B B/Y Y 

1. 580 100 - - - - 

2. 551 100 - - - - 

3. 555 100 - - - - 

4. 461 80 - - 20 - 

5. 583 100 - - - - 

6. 599 85 - - 15 - 

7. 590 100 - - - - 

8. 591 90 - - 10 - 

9. 645 97 - - 3 - 

10. 507 85 - - 15 - 

11. 521 97 - - 3 - 

12. 547 95 - - 5 - 

13. 544 100 - - - - 

14. 446 100 - - - - 

15. 497 100 - - - - 

Mean 548   

 
Notes A: Substrate A, B, Y: Cohesive Failures 
 B: 1st Coating Layer A/B, B/Y: Adhesive Failures 
 Y: Adhesive  

 

 



 


